(JxoNGSKILDE

sS4 00g
ap|sbuoy

2800 Vibro Till

Field Cultivator

SPARE PARTS LIST




O



Spare part list / 2800 Hitch Assembly. Date: 2002, 03.

[()xoncsxiLDE

Fig. Part no. Description
1 601140769 Hitch - Cat 2/3 Combination Double Clevis
2 601232080 2800 Series Hitch Weldment
3 601232028 2800 Series Top Link Assembly (Items 4 to 9)
4 601232027 2800 Series Top Link Weldment
5 601242378 Adjustment Casting - 1" ACME
6 601242342 Adjustment Slider - 1" ACME
7 601242356 Wheel Adjustment - Threaded Weldment - 1" ACME
8 600383051 Roll Pin 10mm x 40mm
9 600383050 Pin 3/8" Tab Lock
10 Bolt 3/4" x 6-1/2 Gr. 8 Plated
1 Locknut 3/4" Stover
12 600383111 Pin 1" x 5-3/4" - 145mm
13 600383117 Ring Cotter Pin 1"
14 600383121 Pin 1-1/4" x 3-3/4" - 95mm
15 Roll Pin 3/8" x 2-1/2"
16 605030046 Jack 2TM-15-0
17 600461011 A.S.A.E. 20,000# Safety Chain Assembly
18 Carriage Bolt 1/4" x 1"
19 Locknut 1/4"
20 600470047 Hose Clamp 1/2"
21 600470007 Hose Clamp 3/8"




O



Spare part list/ 2800 Centre Section Frame Assembly. Date: 2001, 04.

[()xoncsxiLDE

Fia. Part no. Description
1 601232000 2800 Centre Frame Weldment
2 601232068 2800 Centre Front Frame Weldment
3 601232078 2800 Top Frame Weldment
4 601232106 Wing Lock Weldment - (folding models only)
5 601232026 Hinge Pin Weldment - (folding models only)
6 601383110 Pin 1" x 4-1/4" (107mm) - (for front frame hinge on folding models only)
7 600383117 Ring Cotter Pin 1"
8 600474444 Cylinder Clip Pin
9 Bolt 5/8" x 7-1/2" Gr. 8 Plated
10 Bolt 5/8" x 5-1/2" Gr. 8 Plated
11 Bolt 5/8" x 6" Gr. 8 Plated
12 Bolt 5/8" x 2" Gr. 8 Plated
13 Locknut 5/8" - Stover
14 Washer 5/8" Plated
15 601140765 Heavy Duty Rear Jack Assembly - Option
17 Carriage Bolt 1/4" 1"
18 Locknut 1/4"
19 600470047 Hose Clamp 1/2"
20 600470007 Hose Clamp 3/8"
21 600373070 U-Bolt 1/2" x 2-9/16" x 3-3/4"
22 600381050 Washer 1/2"
23 600366030 Locknut 1/2" - Stover
24 600474527 Cylinder Base Pin 1" - Fold Clyinders




O



Spare part list/ 2800 Centre Section Frame Assembly. Date: 2001, 04. (]mnsuune

Fig. Part no. Description
1 601232103 2800-4m Centre Frame Weldment
2 601232104 2800 Centre Front Frame Weldment
3 601232099 2800 Top Frame Weldment
4 601232106 Wing Lock Weldment - (folding models only)
5 601232026 Hinge Pin Weldment - (folding models only)
6 601383110 Pin 1" x 4-1/4" (107mm) - (for front frame hinge on folding models only)
7 600383117 Ring Cotter Pin 1"
8 600474444 Cylinder Clip Pin
9 Bolt 5/8" x 7-1/2" Gr. 8 Plated
10 Bolt 5/8" x 5-1/2" Gr. 8 Plated
1 Bolt 5/8" x 6" Gr. 8 Plated
12 Bolt 5/8" x 2" Gr. 8 Plated
13 Locknut 5/8" - Stover
14 Washer 5/8" Plated
15 601140765 Heavy Duty Rear Jack Assembly - Option
16 601232109 Anchor Bracket
17 Carriage Bolt 1/4" 1"
18 Locknut 1/4"
19 600470047 Hose Clamp 1/2"
20 600470007 Hose Clamp 3/8"
21 600373070 U-Bolt 1/2" x 2-9/16" x 3-3/4"
22 600381050 Washer 1/2"
23 600366030 Locknut 1/2" - Stover
24 600474527 Cylinder Base Pin 1" - Fold Cylinders




O



Spare part list/ 2800 Self Levelling Linkage Assembly. Date: 2001, 04. [()xoncsxiLDE
Fig. Part no. Description

1 601232062 Hitch Pivot Link
601232063 Self Leveling Linkage
3 601232065 Main Pivot Arm 10' (3m) Centre
601232099 Main Pivot Arm 13' (4m) Centre
4 601232067 Centre Wheel Link Connector 10' (3m) Centre (78" - 1.97m)
601232107 Centre Wheel Link Connector 13' (4m) Centre (117" -2.97m)
5 601232064 Centre A-Frame Wheel Link
6 601231052 Tandem Wheel Assembly
7 601232050 Centre Linkage Spacer Bushing
8 600383110 Pin 1" x 4-1/4" (107mm)
9 600383112 Pin 1" x 6-5/16" (160mm)
10 600383115 Pin 1" x 11-1/2" (291mm)
1 600383116 Pin 1" x 13-7/8" (351mm)
12 600383121 Pin 1-1/4" x 3-3/4" (95mm)
13 600383118 Cylinder Pin 1" x 4-7/8" (123mm)
14 600383117 Ring Cotter Pin 1"
15 600474444 Clyinder Clip Pin
16 600383013 Roll Pin 3/8" x 2-1/5"
17 601140845 SMV Sign Assembly




8 (A,B,O)

8 (A BLC)

O

10



Spare part list / 2800 Centre Tandem Wheel Assembly. Date: 2001, 04. (]mngu“ng
Fig. Part no. Description

1 601232070 2800 Tandem Arm

2 600473002 Hub 5000# - Bearing Kit

3 606001186 Hub 5000#

4 600373006 Lug Bolt9/16"-18

5 601232014 2800 Wheel Arm

6 601231052 2800 Tandem Wheel Assembly (Items 1 to 5)
7 601242224 Pivot Bushing

8 601140846 Tire, Tube & Rim Assembly 950 x 15 - 12 Ply - Centre
8A 600473077 Tire 950 x 15 - 12 Ply

8B 600473010 Tube 950 x 15

8C 601140089 Rim 15 x 8 x 6 Bolt

9 601231053 Centre Wheel Linkage Adjustable Assembly
10 601232082 Centre Wheel Linkage Tube

1 601232060 Centre Wheel Linkage Eye Bolt

12 600383108 Pin 1" x 2-3/16" (55mm)

13 600383117 Ring Cotter Pin 1"

14 601232084 Wheel Link Connector Bushing

15 601232081 Centre Wheel Tower

16 600383109 Pin 1" x 3-3/4" (95mm)

17 Bolt 3/4" x 5-1/2" Gr. 8 Plated

18 Stover Locknut 3/4"|

19 Washer 3/4" Plated

20 601232033 Wheel Axle

21 Bolt 5/8" x 2" Gr. 8 Plated

22 Stover Locknut 5/8"

11



O

12



Spare part list/ 2800 1.0m 16'-5M Wing Frame Assembly. Date: 2001, 04. (]mng!“.ng

Fig. Part no. Description
1 601232005 2800 1.0 (16' - 5M) Wing Frame Weldment
2 601232075 2800 1.0 (16' - 5M) Front Wing Frame Weldment
3 Bolt 5/8" x 15-1/2" Gr. 8 Plated
4 Washer 5/8" Plated
5 Stover Locknut 5/8"
6 601232036 Rear Hinge Weldment
7 601232037 Front Hinge Weldment
8 Bolt M20 x 160mm 10.9 Plated
9 Bolt M20 x 180mm 10.9 Plated
10 Washer M20
11 Locknut M20 Steel
12 600383119 Cylinder Pin 1' x 5-1/2" (140mm)
13 600474444 Cylinder Clip Pin
14 600383122 Wing Lock Pin Assembly with Chain & Lynch Pin
15 Lynch Pin included with item 18
16 Washer 1" Plated
17 601231058 Gauge Wheel Mounting Bracket Assembly with U bolts
18 601140061 Tire, Tube & Rim Assembly 950 x 15 - 8 Ply - Wing
18A 600473008 Tire 950 x 15 - 8 Ply
18B 600473010 Tube 950 x 15
18C 601140089 Rim 15 x 8 x 6 Bolt
19 601231051 Gauge Wheel Arm Assembly with Turnbuckle and Axle Pin
20 600473002 Hub 5000# - Bearing Kit
21 606001186 Hub 5000#
22 600373006 Lug Bolt9/16"-18
23 601232079 2800 Gauge Wheel Arm
24 600600248 Turnbuckle Adjuster Assembly (includes clevis pins and clip pins)
25 601232077 Gauge Wheel Mounting Bracket
26 600383114 Pin 1" x 8-1/2" (216mm)
27 600383117 Ring Cotter Pin 1"
28 600373083 U-Bolt 5/8" x 2-1/2" x 3-3/4"
29 Washer 5/8" Plated
30 Stover Locknut 5/8"

13



O

14



Spare part list/ 2800 Tandem Wheel Wing Frame Assembly. Date: 2002, 03.

[()xoncsxiLDE

Fig. Part no. Description

1 601232074 2800 1.5m (20' - 6M) Front Wing Frame Weldment
601232073 2800 2.0m (23'- 7M) Front Wing Frame Weldment
601232072 2800 2.5m (26' - 8M) Front Wing Frame Weldment
601232071 2800 3.0m (30' - 9M) Front Wing Frame Weldment

2 601232004 2800 1.5m (20' - 6M) Wing Frame Weldment
601232003 2800 2.0m (23' - 7M) Wing Frame Weldment
601232002 2800 2.5m (26' - 8M) Wing Frame Weldment
601232001 2800 3.0m (30' - 9M) Wing Frame Weldment

3 Bolt 5/8" x 5-1/2" Gr. 8 Plated

4 Washer 5/8"

5 Stover Locknut 5/8"

6 601232036 Rear Hinge Weldment

7 601232037 Front Hinge Weldment

8 Bolt 3/4" x 6-1/2" Gr. 8 Plated

9 Bolt 3/4" x 7" Gr. 8 Plated

10 Washer 3/4"

1 Stover Locknut 3/4"

12 601232026 Hinge Pin

13 Bolt 5/8" x 5" Gr. 8 Plated

14 600383120 Cylinder Pin 1" x 4" (100mm)

15 600383119 Pin 1" x 5-1/2" (140mm)

16 600474444 Cylinder Clip Pin

17 600383117 Ring Cotter Pin 1"

18 600383122 Wing Lock Pin Assembly with Chain and Lynch Pin

19 Lynch Pin included with item 18

20 Carriage Bolt 1/4" x 1" Plated

21 Locknut 1/4"

22 600470047 Hose Clamp 1/2"

23 601232038 Fold Assist Bracket - Wing (30" - 9M folding model only)

24 Bolt 3/4" x 5-1/2" Gr. 8 Plated

25 Washer 1" Plated

See Separate Page for Wing Wheel Linkages & Parts

See Separate Page for Gauge Wheel Parts

15



%

A

4



Spare part list/ 2800 Wing Wheel Linkage Assembly. Date: 2002, 03.

[()xoncsxiLDE

Fia. Part no. Description
1 601231052 Tandem Wheel Arm Assembly
2 601232033 Wheel Axle Weldment
3 601242224 Pivot Bushing
4 601232066 Wing Wheel Tower
5 601232069 Wing Wheel Linkage
6 600383109 Pin 1" x 3-3/4" (95mm)
7 600383117 Ring Cotter Pin 1"
8 601231043 Wing Slider Housing Assembly (Items 9 to 14)
9 601242378 Adjustment Casting 1" ACME
10 601242342 Adjustment Slider 1" ACME
1 601242356 Wheel Adjustment Thread 1" ACME
12 600383051 Roll Pin 10mm x 40mm
13 601232076 Wing Slider Housing
14 600383050 Pin 3/8" - Tab Lock
15 600373066 U-Bolt 5/8" x 2-1/2" x 3-3/4" Plated
16 601019049 U-Bolt 5/8" x 4" x 7-1/4" Plated
17 Washer 5/8 Plated
18 Stover Locknut 5/8"
19 600383113 Cylinder Pin 1" x 7-7/8" (200mm)
20 600474443 Cylinder Pin 1"
21 600474444 Cylinder Clip Pin
22 Bolt 5/8" x 2" Gr. 8 Plated
24 Carriage Bolt 1/4" x 1" Plated
25 Locknut 1/4"
26 600470047 Hose Clamp 1/2"

17



19,21,28\
P

/EO,BI,EE

O

18



Spare part list/ 2800 Hydraulics.

Date: 2002, 03. [ JxoncsxiLDE

Fig. Part no. Description
1 600470232 3/8" Hose 1/2" Pipe x 3/8" JIC - 280" (All Folding Models)
600470102 3/8" Hose 3/8" JIC x 3/8" JIC - 32" (All narrow centre models 10' -3m)
600470270 3/8" Hose 3/8" JIC x 3/8" JIC - 52" (All narrow centre models 13' -4m)
3 601140316 3/8" Hose 3/8" JIC x 3/8" JIC - 20" (All narrow centre models 13' -4m)
600470271 3/8" Hose 3/8" JIC x 3/8" JIC - 40" (2800-all models)
4 600470003 Tee 3/8" JIC
5 600470124 Elbow 1/2" O-ring x 3/8 JIC
6 600470233 1/2" Hose 1/2" Pipe x 1/2" JIC - 230" (all models 2 required on non folding models)
7 600470244 1/2" Hose 1/2" Pipe x 1/2" JIC - 375" (2800-60-20")
600470235 1/2" Hose 1/2" Pipe x 1/2" JIC - 395" (2800-70-23")
600470245 1/2" Hose 1/2" Pipe x 1/2" JIC - 415" (2800-80-26")
600470234 1/2" Hose 1/2" Pipe x 1/2" JIC - 435" (2800-90-30")
600470269 1/2" Hose 1/2" Pipe x 1/2" JIC - 455" (2800-100-33'")
8 600470182 1/2" Hose 1/2" JIC x 1/2" JIC - 175" (2800-60-20")
600470239 1/2" Hose 1/2" JIC x 1/2" JIC - 195" (2800-70-23")
600470177 1/2" Hose 1/2" JIC x 1/2" JIC - 215" (2800-80-26")
600470137 1/2" Hose 1/2" JIC x 1/2" JIC - 235" (2800-90-30")
600470272 1/2" Hose 1/2" JIC x 1/2" JIC - 235" (2800-100-33')
9 600470147 1/2" Hose 1/2" JIC x 1/2" JIC - 310" (2800-60-20")
600470149 1/2" Hose 1/2" JIC x 1/2" JIC - 350" (2800-70-23")
600470151 1/2" Hose 1/2" JIC x 1/2" JIC - 390" (2800-80-26")
600470153 1/2" Hose 1/2" JIC x 1/2" JIC - 430" (2800-90-30")
600470273 1/2" Hose 1/2" JIC x 1/2" JIC - 430" (2800-100-33')
10 600470049 Elbow 1/2" O-ring x 1/2" JIC - 90 Degree
1 600474502 Cylinder 4.5 x 8 Rephasing with Mechanical Stroke Control - Midway
12 600474503 Cylinder 4.25 x 8 Rephasing - Midway
13 600474504 Cylinder 4 x 8 Rephasing - Midway
14 600474505 Cylinder 4.5 x 20 - Midway
15 600474513 Stop Collar 1"
16 606001331 Cylinder Transport Lock
17 601140780 Pin
18 600333011 Hair Pin Clip
19 600470007 Hose Clamp 3/8"
20 600470047 Hose Clamp 1/2"
21 Carriage Bolt 1/4" x 1"
22 Locknut 1/4"

19



O



Spare part list/ 2800 Cylinders. Date: 2002, 03. (]IHIIE!III.IIE
Fig. Part no. Description

1 600474551 4.50 X8 REPHASING CYL W/STROKE CONTROL

2 600474555 CYLINDER ROD 4.50x8 RPH

3 600474518 SEALKIT 4.5 RPH

4 600474542 MECHANICAL DEPTH STOP

5 600474513 CYLINDER STOP COLLAR

1 600474503 4.25 X8 REPHASING CYLINDER

2 600474533 CYLINDERROD 4.25x 8

3 600474517 SEALKIT 4.25 RPH (4A6103)

1 600474504 4.00 X 8 REPHASING CYLINDER
600474529 CYLINDERROD 4 x 8

3 600474461 SEALKIT 4.0 RPH (4A5103)

1 600474552 4.50 X20 CYLINDER (2001)
600474556 CYLINDER ROD 4.25x 20

3 600474519 SEALKIT 4.5STD

21






Spare part list /2800 VTH-L630 &VTH630 Tines. Date: 2001, 06.

[()xoncsxiLDE

Fig. | Partno. Description
1A 101000835 13.3 x 65 VTH-L Caoil
1B 101000836 16.3 x 65 VTH Call
2 101000837 VTH Stem 50 x 10
3A 101000838 VTH-L Tine Clamp For 13.3 x 65 Call
3B 101000839 VTH Tine Clamp For 16.3 x 65 Caoil
4 600373076 Bolt 5/8" UNF x 1-3/4" Gr.8 Plated
5 600366025 Stover Locknut 5/8" UNF Gr.8 Plated
6 600373075 Bolt 5/8" UNF x 4" Gr.8 Plated
7 100323127 M12 x 48 Share Bolt and Nut
8 101002002 2-3/4" 6mm H.D. Goosefoot Share
9 101002003 4" 6mm Sweep
10 101002004 4" 8mm H.D. Sweep
11 101002005 7" 6mm Sweep
12 101002006 7" 8mm H.D. Sweep
13 600356105 Bolt 1/2" X 4" GR. 5
14 101000774 Clamp ForVtm 475 -(2 1/2" Tube)
15 600366030 Stover Locknut Type C - 1/2" - Unc
16 101000725 Vtm 475 Tine

23



601 230009 MARCH 2002



